
 

(0) 



 

(1) 

 

 

 



 

(0) 
 

 

INDEX 

Amendment No. 07/2022-23 

 

Chapter No. PARTICULAR'S Page no. 

IV Ductile Iron Pressure Pipes with (Tyton Joints) Valves 

and Specials 

01-22 

VII P.V.C Pipes, O-Pvc Pipes & Fittings 23-27 

IX HDPE Pipe, MDPE Pipe & Specials 28-39 

XVIII Survey And Allied Civil Works 40-58 

XIX General Miscellaneous 59-69 

XX Intakewell Works 70-76 

XXI Water Treatment Plants 77-85 

XXII Sewage Treatment Plants 86-92 

XXIII RCC Elevated Service Reservoirs 

1 A. Elevated service reservoirs with RCC staging & 

Zinc alloy coated steel tank (Item no. 23.29 to 23.36), 

1.B Elevated service reservoirs with RCC staging & 

Polyethylene (HDPE) slim tank (Item no. 23.37 to 
[...]
capacity minimum 5 T, operational at motor floor, and (ii) 

Mud pump for removal of deposited sludge from bottom 

floor . The cost of these items shall be included under 

mechanical and electrical works. 

Job 5 % of 

estimated 

cost 

  



 

(77) 
 

Chapter – XXI 

WATER TREATMENT PLANT 

 

1. CONVENTIONAL WTP 

 

1.1   Designing(aesthetically), providing and constructing and commissioning conventional 

Water Treatment Plant consisting of all Civil, works including cost of Providing and applying 

Epoxy paint to inside surface of water retaining structures in contact with chlorine and 

providing anti - termite treatment to entire structure below Ground level, ceramic tiles for 

flooring, Acrylicemulsion with silicon additives paint from outside, stainless steel railing, 

Mechanical and Electrical components of various sub-works as given below: including 

necessary hydraulic testing, structural testing equipment testing, trial run for a period of 3 

months, etc. complete as directed by Engineer-in-charge (turn-key job).  

 

1.2   Aeration Fountain: 

  Plan area not less than 1.25 square meter per MLD 

 

1.3   Ventury Flume: 

  With necessary devices, consisting of simple mechanical indicator. (Pedestal type gauge)  

 

1.4   Flash Mixer: Rapid mixing device, detention time 60 seconds to give velocity gradient 300 

to 400 sec-1 vane mixer type confirming to I.S. 7090 of 1985.  

 

1.5   Floc culator: 

  Confirming to I.S. 7208 of 1974 (Type-C) with detention period of 30 minutes.  

 

1.6   Clarifier: 

  Horizontal flow circular tank, detention period 2-5hours, overflow rate 30 cubic metre per 

square metre per day (to be specified), Weir loading not more than 300 cubic metre per 

metre per day, with mechanical sludge scraper conforming to I.S. No.10313 -1982 with 

necessary inlet arrangements.  

 

1.7   Rapid Sand Filters and Filter House 

  Filter designed for filteration rate of 4800 liters per square metre per hour for normal run 

and it shall not exceed 6000 liters per square metre per hour when one bed is under 

maintenance, minimum 2 beds for plant upto 10 MLD, for larger plants as specified, filters 

to be located in filter house with 271 roof slab, pipe gallery and platform minimum 5.5 

metre in width with constant rate filtration or declining rate filtration. All valve shall be 

glandless. 

 

 1.7.1   Filter Sand : Effective size 0.45 to 0.70 mm, uniformity coefficient not more than 1.7, nor 

less than 1.3, depth of water over sand 0.75 M, free board 50 cm, gravel 0.45 M in depth, 

sand and gravel confirming to I.S. 849 (i)-77, back wash by air wash, standard 

appurtenances 

 

  



 

(78) 
 

1.7.2   Wash Water Tank 

  Capacity to be specified and suitable to supply water to wash specified number of filter 

beds at a time 12 minutes @ 600 lit/sqm/min under a head of 12m at under drain.  

 

1.7.3   Wash WaterPumps 

  Capacity to fill water tank in 1 hour with 100 % standby.  

1.7.4   Air Blowers 

  Capable of delivering 600 LMP per square metre of free air, of filter area at 0.4 kg/square 

cm at the underdrains (100% stand by) for period of 5 min. Air blowers shall be adopted for 

WTP having capacity more than 3 mld only. Below 3 mld capacity, Air blowers shall not be 

adopted. 

 

1.8   Chemical House in Two Storied 

 

1.8.1   Ground floor to accommodate 7 days alum requirement and sundry storage (Minimum 4 m 

height)  

 

1.8.2   First floor to accommodate alum and lime tanks. Chain pulley block etc. (min. 5 mheight) 

shall be provided. 

 

1.9   Solutiontanks 

  Minimum 3 tanks (one for preparation. second for dosing and third as standby), each tank 

capable of giving 8 hours maximum dose without interruption, minimum free board 0.30 

M, trays for dissolving, level indicator, mechanical agitation devices, solution feed and 

drain lines, solution feed device (constant head device,strength of solution upto 10% only) 

conforming to I.S. 9222part-I/1979.  

 

1.10   Pure Water Sump and Pump House 

 

1.11   Capacity of sump 

  One hour of designed flow.  

 

1.12   Pump House 

  Pump house of required size over the sump or by the side.  

 

1.13   Store House 

  Suitable for alum storage of three months and 7 days temporary storage, 7 days TCL 

requirement in mansoon with 20 % extra capacity for other sundry articles.  

 

1.14   Vacuum feed type chlorinators 

 

1.14.1   Make to be approved by PHED CG. Confirming to I.S. 10533 - A Part-II 1983.  

 

1.14.2   Rate of withdrawal of chlorine from container depends upon the size of container and the 

surrounding temperature, for guidance table given below may be followed. 

  



 

(79) 
 

 

Temperature Chlorine discharge per day in Kg 
0C Cylinders Tonner Container 

 (45 Kg) (67 Kg) 

10 6.35 9.50 110 

15 10.75 16.10 130 

20 14.50 21.54 254 

27 and above 18.70 28.12 315 

 
1.14.3   When the gas discharge rate from a single container does not meet the requirements, two 

or more containers can be connected to a manifold and discharge simultaneously. It is 

advisable not to couple more than 4 containers to a manifold. 

 

1.15   Chlorinator Equipment and Container room 

 • Handling, storage and safety shall confirm to I.S. 10553 Part - I 1983.  

 • 100% Standby shall be provided.  

 • 100 kg chlorine cylinder for capacity upto 5 mld and chlorine tonner for capacity above 5 

mld.  

 

1.16   By pass arrangements: 

• By passing all units ofT.P.  

• By passing flash mixer, clariflocculator.  

• By passing flash mixer, clariflocculator& filterunits  

• Only CI pipes shall be provided in above by passing arrangements.  

 

1.17  Disposal of waste/sludge from WTP: 

Safe disposal arrangement shall be provided. This provision shall be comprised of RCC NP-2 

pipe of minimum 250mm dia with manholes at an interval of 30m C/C. The manholes shall 

be of RCC chamber with RCC cover. The waste water/sludge disposal arrangements upto 

length of 100m is included in the Para 19.4- Notes (under item No. 8) and it should be safely 

disposed to nearby nallah.  

 

1.18  Recycling of Waste Water Arrangement 

• WTP of capacity 5 MLD and above, it is mandatory to provide backwash water recycle 

arrangements which includes sump, pumping machinery, rising main etc. complete.  

• However, provision of the same may also be made in the WTP of lower capacity.  

• The cost of recycling arrangement is not included in the cost of WTP.  

 

1.19  Electrical installation. 

Both internal and external including entire plant area.  

 

1.20  Laboratory equipment. 

As per requirement (As per provisions made in the CPHEEO Manual-1999–duly amended)  

 

1.21  Sanitary blocks. 

Carpet area-15 square metre minimum upto 25Mld and 25 square metre above 25 Mld.  

 



 

(80) 
 

1.22  Administrative block and internal road: 

To accommodate office room. chlorine room, laboratory room, panel board room, blower 

roometc. andWBM road to connect all units frommain gate of plot.  

 

1.23  Rates 

 Rates givenbelow are inclusive of uplift pressure if any and dewatering during entire work. 

These rates are applicable for seismic zones-2,3 and 4.  

 

 

 

1.24  RCC Structures 

 All RCC structures shall be constructed in M-30  

 

1.25 Overloading Capacity: 

All pipesandconduitschannelwith25%overloading capacity.All the structural steel work / 

fabrications are tobe provided with application of Hot Dip Zinccoatingaccording 

tospecificationsasperIS: 4759:1996 (Reaffirmed 2006)  

 

1.26 All the treatment units e.g. Cascade aerator, Flash mixture, Clariflocculator, 274 Filteration 

units should be connected with walkway of 1.2 m wide suitably have provision of 25 mm dia. 

GI (medium class) railings and railing post.  

 

1.27 Notes: 

1.27.1  All the conditions from 19.1.1 to 19.1.21 shall form a part and partial of the tender 

document and must be incorporated in the draft NIT of conventional WTP.  

 

1.27.2  This USOR contains the rates of all the items without GST. No claims against GST shall be 

entertained at any level. GST shall be paid by the Agency/ Contractor directly to the 

concerning department. Howerer, All the estimates prepared on this USOR will include 

GST, as an extra amount as per prevailing rates on the sum of the estimate to arrive at the 

gross amount. 1.27 Rates for Conventional Treatment Plants 

 

1.28 Rates for Conventional Treatment Plants 

  

Sr. No. Capacity in MLD Unit Rate (Rs in Lakhs) 

21.1.1 Cost of 1 MLD Treatment Plant 

 

Job  71.95 

21.1.2 Add for capacity above 1 MLDupto 5 MLD 

 

Per MLD 40.63  

21.1.3 Cost of 5 MLD Treatment Plant 

 

Job  234.49 

21.1.4 Add for capacity above 5 MLDupto 10 

MLD 

Per MLD 35.21  

21.1.5 Cost of 10 MLD Treatment Plant 

 

Job  410.54 

21.1.6 Add for capacity above 10 MLDupto 20 

MLD 

Per MLD 24.64  

21.1.7 Cost of 20 MLD Treatment Plant 

 

Job  657.02 



 

(81) 
 

Sr. No. Capacity in MLD Unit Rate (Rs in Lakhs) 

21.1.8 Add for capacity above 20 MLDupto 50 

MLD 

Per MLD 20.95  

21.1.9 Cost of 50 MLD Treatment Plant 

 

Job  1285.71 

21.1.10 Add for capacity above 50 MLDupto 100 

MLD 

Per MLD 17.81  

21.1.11 Cost of 100 MLD Treatment Plant 

 

Job  2176.08 

21.1.12 Add for capacity above 100 MLD 

 

Per MLD 10.50  

21.1.13 Cost of 150 MLD Treatment Plant 

 

Job  2701.15 

 

2.  UNCONVENTIONAL WTP 

2.1   Designing (structurally & aesthetically), providing and constructing high rate 

Unconventional Water Treatment Plant i.e. Simplified Water Treatment Plants 

consisting of Civil Works, Electrical and Mechanical Works as static mixture, 

flocculation tank, lamella clarifier with facility of sludge recirculation, multi-grade 

filter with best quality filter charging materials including all fittings like valve and 

other special fittings, filter feed pumps, clarified water tank, treated water sump 

well with pump house, chemical dosing pumps and chemical mixing system for alum, 

lime & polymer with administrative cum laboratory building, chemical house cum 

dosing system room, foundations, MCC panel, cabling, laboratory items and applying 

epoxy paint to inside & outside surface of WTP, necessary testing and free trial run 

for 03 Months etc. complete as directed by Engineer-in-charge .  

 

2.2  NaOCl dosing in feed water line which works as an oxidizing agent and a very 

effective disinfection also and kills the toxic microbes and bacteria in the water. This 

does not allow algae formation in clarifier zone. Also, aeration takes place when the 

water leaves top of each place though a pair of circular openings in the adjustable 

weir plate located along each side of the clarifier.  

 

2.3  There is an inlet pipe provided with chemical dosing pumps, dosing tanks and 

chemical mixing systems for Alum, Lime, Polymer& Sodium Hypochloride.  

 

2.4  Static Mixer in the inlet piping.  

 

2.5  Flocculator Tank-Designing and fabricating of M.S. SMFT tank of capacity 20 

minutes of designed flow with slow speed agitator, motor and fan.A static mixer 

cum flocculation tank is provided and water to be treated is fed to the bottom of the 

flash mix compartment where it is intimately mixed. In this compartment, formation 

of flocs continues and flocculation is complete. Water containing the floc, passed 

into the lamella clarifier.  

 

2.6  Lamella Clarifier - Designing, fabricating and construct the lamella clarifier with 

removable FRP plates consists of inclined overlapping plates, which are arranged to 

from a separate sedimentation chamber or the cells between each pair of adjacent 

plates. The overlapping additive projected area of several plates is a factor of 

increased surface settling area proportion to the number of plats used. 



 

(82) 
 

 

2.6.1  The inlet flow is divided and enters the tower part of each sedimentation cell from 

its two opposite sides. As the water is displaced upward in smooth, gently flow, the 

suspended solids coalesce to form precipitates 276 which settle in the chambers on 

the lower portion of each lamella plate. Influent water flows upwards over the 

plates. The deposited precipitates increase in size until they slide or roll down the 

inclined surface of the plates. This is then collected in the hopper provided at the 

bottom of the separator.  

 

2.7   Clarified Water Storage Tankof capacity equal to 12 minutes of designed quantity 

of filtered water in an houris provided to fed water to multi-grade pressure sand 

filter with the help of pumps on ground level.  

 

2.8   Clarified Water Filter Feed pumpswith 100% standby and canopy.  

2.9  Multigrade Pressure Sand Filter- The clarified water, which comes out from the 

Lamella Clarifier, will enter Multigrade Pressure Sand Filter with the help of pump to 

remove the suspended solids. This is the special type of filter developed that offers 

coarse as well as deep bed filtration ad it can operate on very high specific velocity. 

There are two grades of sand in the filter, which increase the porosity of the filtering 

media.Once the pressure drop across the filter bed becomes 1 Kg/cm2 back washing 

of the filter media is to be carried out. During backwash the specific velocity is 

higher so that the dirt particles that have been accumulated in the filter bed can be 

taken out from the filter. MS pressure sand filter is installed in open area.  

 

2.10  Treated Water Tank (sump) capacity equal to 1 hour pumping capacity of WTP.  

 

2.11  Treated water pump house. 

•  Two electronic dosing pumps are providedfor lime solution preparation tank 

with agitator and a day tank in inlet line.  

• Two electronic dosing pumps are provided for alum solution preparation 

tank with agitator and a day tank in inlet line.  

• Two electronic dosing pumps are provided for polymer solution preparation 

tankwith agitator and a day tank in inlet line.  

• Four electronic dosing pumps are provided for sodium hypo chloride for pre-

treatment and post treatment.  

• Recirculation arrangement in clarifier to static mixture cum flocculator for 

sludge recirculation.  

• Drainage arrangements.  

• Flow meter at the inlet line of system and flow control valve.  

• MCC panel and cabling works for motors, agitators, dosing systems, power 

cabling &earthing.  

• External and internal electrification.  

2.12  Laboratory equipments: 

• Chlorine test kit, pH digital meter, turbidity digital meter, jar test. 277  

• Chemical house cum dosing system room.  

• Office cum lab room.  

• Sanitary block with necessary water supply and drainage arrangement.  

• All equipments and civil work including office cum lab, chemical house, 

clarified water tank, treated water tank, pump house and all foundations. 



 

(83) 
 

 2.13  All RCC structures shall be constructed in M-30.  

 

2.14  Rates: 

2.14.1  These rates are applicable for seismic zones 2,3and 4  

2.14.2  This USOR contains the rates of all the items without GST. No claims against GST 

shall be entertained at any level. GST shall be paid by the Agency/ Contractor 

directly to the concerning department. Howerer, All the estimates prepared on 

this USOR will include GST, as an extra amount as per prevailing rates on the sum 

of the estimate to arrive at the gross amount. 2.15 Rates for Un-Conventional 

Treatment Plants 

 

2.15 Rates for Un-Conventional Treatment Plants 

Sr.No. Capacity in MLD Unit Rate (Rs in Lahs) 

21.2.1 Fixed cost for 1 MLD Job  77.29 

21.2.2 Add for capacity above 1 MLDupto 2 

MLD 

Per MLD 34.78 

 

21.2.3 Cost for 2 MLD Treatment Plant  Job  112.07 

21.2.4 Add for capacity above 2 MLDupto 5 

MLD 

Per MLD 29.57 

 

21.2.5 Cost for 5 MLD Treatment Plant Job  200.79 

21.2.6 Add for capacity above 5 MLD Per MLD 25.12  

21.2.7 Cost for 10 MLD Treatment Plant Job  326.38 

21.2.8 Add for capacity above 10 MLD Per MLD 21.36  

  

 3. PACKAGE WATER TREATMENT PLANT 

 

3.1  Designing (aesthetically), providing, fabricating, Package Water Treatment Plant. At 

the shop, transporting to site, installing, testing and commissioning at the site, giving 

necessary one month’s free test and trial run with guarantee for one year, etc. 

complete.  

 

3.2  Prefabricated Package Water Treatment Plant comprising following:-  

 

3.3  Rapid mixing channelin M.S. sheets and M.S. baffle.  

 

3.4  Flocculatornot less than 10 minutes detention, in M.S. prefabricated box, 

flocculation being achived either by glass pebbles of graded size or PVC tetrapod or 

equivalent arrangement to ensure good floc formation.  

 

3.5  Plate or tube settlers of not less than 30 minutes detention, in M.S. prefabricated 

box, plates / tubes mounted in the settler basin with inclination of not less than 60 

degree to horizontal.  

 

3.6  Rapid sand gravity filter in M. S. prefabricated box with filter sand not less than 500 

mm thick, supported on false floor below with polypropylene nozzles spaced at not 

more than 500 mm centres in either direction  

 



 

(84) 
 

3.7  Backwashing, inlet facilities only shall be provided. Department shall provide either 

ESR giving 8 to 10 M head at filter nozzles or backwash pump, having flow rate of 0.6 

Cum per minute per square metre of filter bed. (Limit upto 5.0 M. from W.T.P. face) 

 

3.8  All civil works for foundation, consisting of raised RCC platform above G.L. or walls 

in B.B. masonry or UCR masonry shall be provided as per needs at site.  

 

3.9  Bypass in the form of pipes or M.S. channels: included in the design, effecting 

bypass of such new tank and filter individually or both. (Limit upto 5.0 M. from 

W.T.P. face)The entire  

 

3.10  M.S. fabricated tank provided with FRP lining (5 mm thick) to inside face in contact 

with water epoxy painting- two coats with one coat of primer on outside. The 

thickness of plates employed shall not be less than 6 mm 

 

3.11  Alum dosing and mixing arrangements to be provided in twin tanks, each of 8 hours 

capacity, capable of importing does of 20 ppm with 5%solution. The alum tanks 

provided with a dose insteps of 5 ppm and entire unit mounted on the top of 

flocculator / settler box, in the form of prefabricated structure, with access platform 

and ladder. Alum boxes with FRP lining (5 mm thick)inside and epoxy paint two coats 

with one coat of primer on outside.  

 

3.12  Both flocculator and settling basins provided with hopper bottom with slope not 

less than 45 degrees to the horizontal drain pipes and valves provided to both 

flocculator and settling basin.  

 

3.13  Flow ratings to conform following parameters: Velocities in channels not to exceed 

0.6M./ Second. Velocities in filter outlet pipes and valves not to exceed 1 M./ 

Second. Velocities in interconnecting pipe and controls not to exceed 1M./Second. 

Backwash with air Not required.  

 

3.14  Backwash with water: Not less than 0.6 M./Sqm. of filter bed area in filter box.  

 

3.15  Free board for all units not less than 300 mm  

 

3.16  Depending upon the capacity required for the scheme, one of the above capacity 

should be considered  

 

3.17  This USOR contains the rates of all the items without GST. No claims against GST 

shall be entertained at any level. GST shall be paid by the Agency/ Contractor 

directly to the concerning department. Howerer, All the estimates prepared on this 

USOR will include GST, as an extra amount as per prevailing rates on the sum of the 

estimate to arrive at the gross amount. 

 

  



 

(85) 
 

3.18 Rates for Un-Conventional Treatment Plant 

Sr.No. Capacity In MLD Unit Rate (Rs in Lakhs) 

21.3.1 21 Cum / Hr. (0.50 MLD Each 34.51 

21.3.2 34 Cum / Hr. (0.80 MLD Each 45.42 

21.3.3 42 Cum / Hr. (1.00 MLD Each 51.00 

21.3.4 63 Cum / Hr. (1.50 MLD Each 64.09 

21.3.5 83 Cum / Hr. (2.00 MLD Each 75.80 

21.3.6 125 Cum / Hr. (3.00 MLD Each 97.74 

 

4. Note: 

The rates computed in the analysis of water treatment plant and sewage treatment 